FCC RF Test Report

SPORTON LAB.

Report No. : FR222304-01G
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Ref Level 0.00 d8m Offset 16.53 d& Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -15.94 dBm RBW 500.000 kHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-100,000 MHz -60.960 MHz | 500.000 kHz | 6.42515 GHz | -60.73 dBm | -44.78 dB | -4.78 dB
-60.960 MHz -40.640 MHz | 500.000 kHz 6.46419 GHz | -60.84 dBm | -44.89 dB | -4.98 dB
-40.640 MHz | 21,320 MHz | 500.000 kHz | 6.48451 GHz | -60.70 dBm | -44.76 dB | -16.82 dB
-21.320 MHz -20,320 MHz | 500,000 kHz 6.50385 GHz | -56.94 dBm -41.00 dB -24.33 dB
20,320 MHz 21,320 MHz | 500.000 kHz 6.54615 GHz | -57.85 dBm -41.91 dB -25.24 dB
21.320 MHz 40,640 MHz | 500.000 kHz 6.56549 GHz | -60.46 dBm -44.52 dB -16.58 dB
40.640 MHz 60,960 MHz = 500.000 kHz 6.58581 GHz | -60.49 dém -44.54 dB -4.63 dB
60.960 MHz 100.000 MHz = 500.000 kHz 6.60475 GHz -60.37 dBm -44.43 dB -4.43 dB
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Ref Level 0.00 d8m Offset 16.46 dB Mode Sweep
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| Spectrum Emission Mask Standard: None
Peak Power -17.24 dBm RBW 500.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-100,000 MHz -60.240 MHz | 500.000 kHz | 6.43037 GHz | -60.83 dBm | -43.59 dB -3.59 dB
-60.240 MHz | -40.160 MHz | 500.000 kHz | 6.46491 GHz | -61.08 dBm -43.84 dB -3.93 dB
-40.160 MHz | -21,080 MHz | 500.000 kHz | 6.48499 GHz | -60.94 dBm -43.70 dB -15.76 dB
-21.080 MHz -20,080 MHz 500,000 kHz 6.50409 GHz | -57.09 dBm -39.85 dB -23.18 dB
20.080 MHz 21.080 MHz  500.000 kHz 6.54591 GHz | -57.84 dBm -40.60 dB -23.93 dB
21,080 MHz 40.160 MHz ~ 500.000 kHz 6.56501 GHz | -60.67 dBm -43.43dB -15.49 dB
40.160 MHz 60.240 MHz  500.000 kHz 6.58509 GHz | -60.62 dBm -43.38 dB -3.47 dB
60.240 MHz 100.000 MHz = 500.000 kHz 6.59351 GHz -60.48 dBm -43.24 dB -3.24 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR222304-01G
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Ref Level 0.00 d8m Offset 16.21 d& Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -15.45 dBm RBW 500.000 kHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-100,000 MHz -60.600 MHz | 500.000 kHz | 6.50310 GHz | -61.00 dBm | -45.55 dB | -5.55 dB
-60.600 MHz | -40,400 MHz | 500.000 kHz 6.50455 GHz | -61.10 dBm -45.65 dB | -5.73 dB
-40.400 MHz | 21,200 MHz | 500.000 kHz | 6.52475 GHz | -60.97 dBm | -45.52 dB | -17.58 dB
-21.200 MHz -20.200 MHz 500,000 kHz 6.54397 GHz | -56.59 dBm -41.14 dB -24.47 dB
20.200 MHz 21.200 MHz | 500.000 kHz 6.58603 GHz | -57.48 dBm -42.03 dB -25.37 dB
21,200 MHz 40,400 MHz | 500.000 kHz 6.60525 GHz | -60.62 dBm -45.17 dB -17.23 dB
40.400 MHz 60.600 MHz = 500.000 kHz 6.62545 GHz | -60.80 dém -45.35 dB -5.43 dB
60.600 MHz 100.000 MHz = 500.000 kHz 6.62574 GHz -60.72 dBm -45.27 dB -5.27 dB
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Spectrum I “é’
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| Spectrum Emission Mask Standard: None
Peak Power -15.98 dBm RBW 500.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-100,000 MHz -60.600 MHz | 500.000 kHz | 6.50107 GHz | -61.15 dBm | -45.17 dB | -5.17 dB
-60.600 MHz | -40.400 MHz | 500.000 kHz | 6.50455 GHz | -61.17 dBm | -45.20 dB -5.28 dB
-40.400 MHz -21,200 MHz | 500.000 kHz | 6.5247S GHz | -61.02 dBm -45.05dB -17.11 dB8
-21.200 MHz -20.200 MHz 500,000 kHz 6.54397 GHz | -57.21 dBm -41.23 dB -24.56 dB
20.200 MHz 21.200 MHz | 500.000 kHz 6.58603 GHz | -57.68 dBm -41.70 dB -25.03 dB
21,200 MHz 40.400 MHz | 500.000 kHz 6.60525 GHz | -60.71 dBm -44.73 dB -16.79 dB
40.400 MHz 60.600 MHz  500.000 kHz 6.62545 GHz | -60.98 dBm -45.00 dB -5.09 de
60.600 MHz 100.000 MHz = 500.000 kHz 6.63096 GHz -60.86 dBm -44.88 dB -4.88 dB
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SPORTON LAB.

Report No. : FR222304-01G
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Spectrum Emission Mask Standard: None
‘ Peak Power -16.24 dBm RBW 500.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs Power Rel ALimit
| -100,000 MHz -60.720 MHz | 500.000 kHz | 6.61832 GHz | -60.44 dBm | -44.20 dB | -4.20 dB
| -60.720 MHz | -40.480 MHz | 500.000 kHz 6.62443 GHz | -60.53 dBm -44.29 dB | -4.38 dB
| -40.480MHz | -21.240 MHz _ 500.000 kHz | 6.64467 GHz | -60.41 dBm | -44.17 dB | -16.23 dB
| -21.240 MHz -20.240 MHz 500,000 kHz 6.66393 GHz | -56.86 dBm -40.62 dB -23.95 dB
[ 20.240 MHz 21.240 MHz | 500.000 kHz 6.70607 GHz | -57.77 dBm -41.53 dB -24.86 dB
‘ 21,240 MHz 40,480 MHz | 500.000 kHz 6.72533 GHz | -60.37 dém -44.13 dB -16.19 dB
' 40.480 MHz 60.720 MHz = 500.000 kHz 6.74557 GHz -60.24 dém -43.99 dB -4.08 dB
L 60.720 MHz 100.000 MHz = 500.000 kHz 6.75605 GHz -60.16 dBm -43.92 dB -3.92 dB
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Spectrum Emission Mask Standard: None
| Peak Power -16.63 dBm RBW 500.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
| -100,000 MHz -60.600 MHz | 500.000 kHz | 6.60050 GHz | -60.56 dBm | -43.93dB -3.93 dB
\ -60.600 MHz | -40.400 MHz | 500.000 kHz | 6.62455 GHz | -60.68 dBm -44.05dB -4.13 dB
1’ -40.400 MHz -21,200 MHz | 500.000 kHz | 6.6447S GHz | -60.57 dBm | -43.94dB -16.00 dB
( -21.200 MHz -20.200 MHz 500,000 kHz 6.66397 GHz | -57.43 dBm -40.79 dB -24.13 dB
20.200 MHz 21.200 MHz | 500.000 kHz 6.70603 GHz | -58.00 dBm -41.37 dB -24.70 dB
( 21,200 MHz 40.400 MHz | 500.000 kHz 6.72525 GHz | -60.53 dBm -43.90 dB -15.96 dB
' 40.400 MHz 60.600 MHz  500.000 kHz 6.74545 GHz | -60.45 dBm -43.81 dB -3.90 d&
Il 60.600 MHz 100.000 MHz = 500.000 kHz 6.74922 GHz -60.29 dBm -43.66 dB -3.66 dB
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SPORTON LAB.

Report No. : FR222304-01G
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Spectrum Emission Mask

|

Peak Power -16.18 dBm

Standard: None
RBW 500.000 kHz
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Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit

-100,000 MHz -60.600 MHz = 500.000 kHz | 6.77701 GHz | -60.09 dBm -43.91dB | -3.91 dB
-60.600 MHz -40.400 MHz | 500.000 kHz 6.784S5 GHz | -60.19 dBm | -44.00dB -4.09 dB
40,400 MHz _ -21.200 MHz | 500.000 kHz | 6.80475 GHz | 60.13dBm | -43.95dB | -16.01dB
-21.,200 MHz -20.200 MHz 500.000 kHz 6.82397 GHz | -56.32 dBm -40.14 dB -23.47 dB
20.200 MHz 21.200 MHz 500.000 kHz 6.86603 GHz | -57.19 dBm -41.01 dB -24.34 dB
21,200 MHz 40,400 MHz 500.000 kHz 6.88525 GHz | -59.89 dBm -43.70 dB8 -15.76 dB
40.400 MHz 60.600 MHz 500.000 kHz 6.90545 GHz | -59.89 dBm -43.71dB -3.79 dB
60.600 MHz 100.000 MHz 500.000 kHz 6.90864 GHz -59.78 dBm -43.59 dB -3.59 dB
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Spectrum Emission Mask Standard: None
Peak Power -18.14 dBm RBW 500.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-100,000 MHz -60.360 MHz | 500.000 kHz | 6.77400 GHz | -60.30 dBm | -42.16 dB -2.16 dB
-60.360 MHz | -40.240 MHz | 500.000 kHz | 6.78479 GHz | -60.46 dBm -42.31dB | -2.40 dB
-40.240 MHz | -21,120 MHz | 500.000 kHz | 6.80490 GHz | -60.43 dBm -42.29 dB | -14.35 dB
-21.120 MHz -20.120 MHz | 500,000 kHz 6.82405 GHz | -57.56 dBm -39.42 dB -22.75 dB
20.120 MHz 21.120 MHz  500.000 kHz 6.86595 GHz | -58.13 dBm -39.98 dB -23.32 dB
21,120 MHz 40.240 MHz | 500.000 kHz 6.88510 GHz | -60.16 dBm -42.02 dB -14.08 dB
40.240 MHz 60.360 MHz  500.000 kHz 6.90521 GHz | -60.01 dBm -41.86 dB -1.95 dB
60,360 MHz 100.000 MHz = 500.000 kHz 6.90813 GHz -59.94 dBm -41.80 dB -1.80 dB
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SPORTON LAB.

Report No. : FR222304-01G
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Spectrum Emission Mask Standard: None
‘ Peak Power -16.10 dBm RBW 500.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs Power Rel ALimit
| -100,000 MHz -60.720 MHz | 500.000 kHz | 6.78544 GHz | -60.23 dBm | -44.12 dB | -4.12 dB
| -60.720 MHz | -40.480 MHz | 500.000 kHz 6.82443 GHz | -60.36 dBm -44.25 dB | -4.34 dB
| -40.480MHz | -21.240 MHz _ 500.000 kHz | 6.84467 GHz | -60.27 dBm | -44.17 dB | -16.23 dB
| -21.240 MHz -20.240 MHz 500,000 kHz 6.86393 GHz | -56.48 dBm -40.38 dB -23.71 d8
[ 20.240 MHz 21.240 MHz | 500.000 kHz 6.90607 GHz | -57.12 dBm -41.02 dB -24.35 dB
‘ 21,240 MHz 40,480 MHz | 500.000 kHz 6.92533 GHz | -59.85 dém -43.75 dB -15.81 dB
' 40.480 MHz 60.720 MHz = 500.000 kHz 6.94557 GHz -59.97 dém -43.86 dB -3.95 dB
L 60.720 MHz 100.000 MHz = 500.000 kHz 6.94732 GHz -59.93 dém -43.83 dB -3.83 dB
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Spectrum Emission Mask Standard: None
| Peak Power -16.12 dBm RBW 500.000 kHz
|__Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
| -100,000 MHz -60.360 MHz | 500.000 kHz | 6.79243 GHz | -60.36 dBm | -44.24 dB | -4.24 dB
\ -60.360 MHz | -40.240 MHz | 500.000 kHz | 6.82479 GHz | -60.52 dBm -44.40dB -4.48 dB
| -40.240MHz | -21.120 MHz | 500.000 kHz | 6.84490 GHz | -60.45dBm | -44.33dB | -16.39 dB
( -21.120 MHz -20.120 MHz | 500,000 kHz 6.86405 GHz | -56.27 dBm -40.15 dB -23.48 dB
20.120 MHz 21.120 MHz  500.000 kHz 6.90595 GHz | -56.90 dBm -40.78 dB -24.11 dB
( 21,120 MHz 40.240 MHz | 500.000 kHz 6.92510 GHz | -59.91 dBm -43.79 dB -15.85 dB
' 40.240 MHz 60.360 MHz  500.000 kHz 6.94521 GHz | -60.10 dBm -43.98 dB -4.07 d&
Il 60.360 MHz 100.000 MHz = 500.000 kHz 6.94551 GHz -60.00 dBm -43.88 dB -3.88 dB
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FCC RF Test Report

SPORTON LAB.
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Standard: None

Spectrum Emission Mask

Peak Power -15.54 dBm

RBW 500.000 kHz
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| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-100,000 MHz -60.720 MHz | 500.000 kHz | 6.90384 GHz -59.59 dBm | -44.06 dB -4.06 dB
-60.720 MHz | -40.480 MHz | 500.000 kHz 6.90443 GHz | -59.73 dBm | -44.20 dB -4.29 dB
40,480 MHz _ -21.240 MHz | 500.000 kHz | 6.92467 GHz | 50.51dBm | -43.98dB | -16.04dB
-21.,240 MHz -20.240 MHz 500.000 kHz 6.94393 GHz | -55.79 dBm -40.26 dB -23.59 dB
20.240 MHz 21.240 MHz 500.000 kHz 6.98607 GHz | -56.74 dBm -41.20 dB -24.54 dB
21,240 MHz 40,480 MHz 500.000 kHz 7.00533 GHz | -61.63 dBm -46.09 dB -18.15 dB
40.480 MHz 60.720 MHz 500.000 kHz 7.02557 GHz | -61.76 dBm -46.23 dB -6.32 dB
60,720 MHz 100.000 MHz 500.000 kHz 7.02936 GHz -61.70 dBm -46.16 dB -5.16 dB
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| Spectrum Emission Mask Standard: None
Peak Power -17.20 dBm RBW 500.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-100,000 MHz -60.480 MHz = 500.000 kHz | 6.90379 GHz | -59.88 dBm | -42.68 dB -2.68 dB
-60.480 MHz | -40.320 MHz | 500.000 kHz | 6.90467 GHz | -59.95 dBm -42.75dB | -2.84 dB
-40.320 MHz | -21,160 MHz | 500.000 kHz | 6.92483 GHz | -59.86 dBm -42.67 dB -14.73 dB
-21.160 MHz -20.160 MHz 500,000 kHz 6.94401 GHz | -56.75 dBm -39.55 dB -22.88 dB
20.160 MHz 21.160 MHz  500.000 kHz 6.98599 GHz | -57.76 dBm -40.56 dB -23.89 dB
21,160 MHz 40.320 MHz  500.000 kHz 7.00517 GHz | -61.98 dBm -44.78 dB -16.84 dB
40.320 MHz 60.480 MHz  500.000 kHz 7.02533 GHz | -61.98 dBm -44.79 dB -4.87 dB
60.480 MHz 100.000 MHz = 500.000 kHz 7.02795 GHz -61.91 dBm -44.71 dB -4.71 dB
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RBW 500.000 kHz
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| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-100,000 MHz -60.600 MHz = 500.000 kHz | 7.02397 GHz | -61.85 dBm -46.02 dB | -6.02 dB
-60.600 MHz -40.400 MHz | 500.000 kHz 7.0245S GHz | -61.98 dBm | -46.16 dB -6.24 dB
40,400 MHz _ -21.200 MHz | 500.000 kHz | 7.04475 GHz | 61.73dBm | -4591dB | -17.97dB
-21.,200 MHz -20.200 MHz 500.000 kHz 7.06397 GHz | -56.83 dBm -41.00 dB -24.33 dB
20.200 MHz 21.200 MHz 500.000 kHz 7.10603 GHz | -57.80 dBm -41.98 dB -25.31 dB
21,200 MHz 40,400 MHz 500.000 kHz 7.12525 GHz | -62.14 dBm -46.32 dB -18.38 dB
40.400 MHz 60.600 MHz 500.000 kHz 7.14545 GHz | -62.45 dBm -46.62 dB -6.71dB
60.600 MHz 100.000 MHz 500.000 kHz 7.14748 GHz -62.42 dBm -46.59 dB -5.59 dB
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I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-100,000 MHz -60,600 MHz = 500.000 kHz 7.01788 GHz | -62.03 dBm -45.47 dB | -5.47 dB
-60.600 MHz -40,400 MHz | 500.000 kHz | 7.024SS GHz | -62.10 dBm -45.54 dB | -5.63 dB
-40.400 MHz -21,200 MHz | 500.000 kHz | 7.0447S GHz | -61.97 dBm -45.42.dB -17.48 dB
-21.200 MHz -20.200 MHz 500.000 kHz 7.06397 GHz | -57.78 dBm -41.22 dB -24.56 dB
20.200 MHz 21,200 MHz | 500.000 kHz 7.10603 GHz | -58.48 dBm -41.93 dB -25.26 dB
21,200 MHz 40,400 MHz = 500.000 kHz 7.12525 GHz | -62.39 dém -45.84 dB -17.90 dB
40.400 MHz 60.600 MHz = 500.000 kHz 7.14545 GHz | -62.64 dém -46.09 dB -6.18 dB
60.600 MHz 100.000 MHz = 500.000 kHz 7.14893 GHz -62.58 dBm -46.03 dB -5.03 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.16 dBm RBW 1.000 MHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-200,000 MHz -123,120 MHz | 1,000 MHz | 5.86042 GHz | -56.83 dBm | -43.67 dB | -3.67 dB
-123,120 MHz | -82,080 MHz | 1,000 MHz | 5.86217 GHz | -56.90 dBm | -43.74 dB -3.83 dB
-82.080 MHz | -42.040 MHz | 1,000 MHz | 5.90321 GHz | -56.78 dBm | -4361dB | -15.67 dB
-42.040 MHz -41.040 MHz 1.000 MHz 5.94346 GHz | -51.54 dBm -38.38 dB -18.38 dB
41.040 MHz 42.040 MHz 1.000 MHz 6.02654 GHz | -51.94 dBm -38.78 dB -18.78 dB
42.040 MHz 82.080 MHz 1.000 MHz 6.06679 GHz | -57.61 dém -44.45 dB -16.51 dB
82,080 MHz 123,120 MHz 1.000 MHz 6.10783 GHz | -58.18 dém -45.01 dB -5.10 dB
123,120 MHz 200.000 MHz 1.000 MHz 6.10841 GHz -58.15 dém -44.99 dB -4.99 dB
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Ref Level 0.00 d8m Offset 16,12 dB Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
_10 dBfRoH
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-80 d
-90 dBr
CF 5.985 GHz 691 pts Span 400.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -14.65 dBm RBW 1.000 MHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-200,000 MHz -122,880 MHz | 1,000 MHz | 5.86125 GHz | -57.03 dBm | -42.38 dB -2.38 dB
-122,880 MHz | -81,920 MHz | 1,000 MHz | 5.86241 GHz | -57.05 dBm | -42.40dB -2.49 dB
-81.920 MHz | -41.960 MHz | 1.000 MHz 5.90337 GHz | -57.04 dBm | -42.39 dB | -14.45 dB
-41.960 MHz -40.960 MHz 1.000 MHz 5.94354 GHz | -52.74 dBm -38.00 dB -18.09 dB
40.960 MHz 41.960 MHz 1.000 MHz 6.02646 GHz | -52.79 dBm -38.14 dB -18.14 dB
41.960 MHz 81,920 MHz 1.000 MHz 6.06663 GHz | -57.83 dBm -43.18 dB -15.24 dB
81,920 MHz 122,880 MHz 1.000 MHz 6.10759 GHz | -58.37 dBm -43.72 dB -3.81de
122,880 MHz 200.000 MHz 1.000 MHz 6.18413 GHz -58.32 dBm -43.67 dB -3.67 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR222304-01G

11AX80MIMO_Antl_6145

Spectrum I |n§'
Ref Level 0.00 d8m Offset 16.59 d& Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
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CF 6.145 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.81 dBm RBW 1.000 MHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-200,000 MHz -123,840 MHz | 1,000 MHz | 6.02029 GHz | -56.74 dBm | -43.92 dB | -3.92 dB
-123,840 MHz | -82,560 MHz | 1,000 MHz | 6.02145 GHz | -57.16 dBm | -44.35dB -4.44 dB
-82.560 MHz | -42.280 MHz | 1.000 MHz | 6.06273 GHz | -57.10 dBm | -4429dB | -16.35dB
-42.280 MHz -41.280 MHz 1.000 MHz 6.10322 GHz | -52.50 dBm -39.68 dB -19.68 dB
41.280 MHz 42.280 MHz 1.000 MHz 6.18678 GHz | -52.95 dém -40.14 dB -20.14 dB
42,280 MHz 82.560 MHz 1.000 MHz 6.22727 GHz | -57.34 dBm -44.53 dB -16.59 dB
82.560 MHz 123,840 MHz 1.000 MHz 6.26855 GHz | -57.78 dém -44.96 dB -5.05 dB
123.840 MHz 200.000 MHz 1.000 MHz 6.26971 GHz -57.67 dém -44.86 dB -4.86 dB
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Spectrum I |n§"
Ref Level 0.00 d8m Offset 16,52 dB Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
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-20 dBr
=30 der
-40 der et
50 dl /
-60 d
-70d
-80 d
-90 dBr
CF 6.145 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.98 dBm RBW 1.000 MHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-200,000 MHz -122,400 MHz | 1,000 MHz | 6.02231 GHz | -56.92 dBm | -41.94 dB -1.94 dB
-122,400 MHz | -81.,600 MHz | 1,000 MHz | 6.02289 GHz | -57.43 dBm | -42.45dB -2.53 dB
-81.600 MHz -41.800 MHz | 1.000 MHz 6.06369 GHz | -57.41 dBm | -42.42.dB -14.48 dB
-41.800 MHz -40.800 MHz 1.000 MHz 6.10370 GHz | -52.06 dBm -37.07 d8 -17.07 d8
40.800 MHz 41.800 MHz 1.000 MHz 6.18630 GHz | -53.02 dBm -38.04 dB -18.04 dB
41.800 MHz 81.600 MHz 1.000 MHz 6.22631 GHz | -57.67 dBm -42.69 dB -14.75 dB
81,600 MHz 122,400 MHz 1.000 MHz 6.26711 GHz | -57.98 dBm -43.00 dB -3.08 dB
122,400 MHz 200.000 MHz 1.000 MHz 6.26943 GHz -57.96 dBm -42.98 dB -2.98 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR222304-01G

11AX80MIMO_Ant1_6385

Spectrum I
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Ref Level 0.00 d8m Offset 16.63 d& Mode Sweep
Count 100/100
[[®1rm view
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CF 6.385 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.52 dBm RBW 1.000 MHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-200,000 MHz -123,120 MHz | 1,000 MHz | 6.22257 GHz | -57.56 dBm | -44.04 dB -4.04 dB
-123,120 MHz | -82.080 MHz | 1,000 MHz | 6.26217 GHz | -57.78 dBm | -44.26 dB -4.35 dB
-82.080 MHz | -42.040 MHz | 1,000 MHz | 6.30321 GHz | -57.77 dBm | -4425dB | -16.31dB
-42.040 MHz -41.040 MHz 1.000 MHz 6.34346 GHz | -51.80 dBm -38.28 dB -18.28 dB
41.040 MHz 42.040 MHz 1.000 MHz 6.42654 GHz | -52.63 dBm -39.11 dB -19.11 dB
42.040 MHz 82.080 MHz 1.000 MHz 6.46679 GHz | -57.67 dém -44.15 dB -16.21 dB
82,080 MHz 123,120 MHz 1.000 MHz 6.50783 GHz | -57.72 dém -44.20 dB -4.28 dB
123,120 MHz 200.000 MHz 1.000 MHz 6.57073 GHz -57.41 dém -43.89 dB -3.80 dB
v

11AX80MIMO_Ant2_6385

Spectrum I

Ref Level 0.00 d8m Offset 16.64 dB Mode Sweep
Count 100/100
[[®1rm view
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| Spectrum Emission Mask Standard: None
Peak Power -16.12 dBm RBW 1.000 MHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-200,000 MHz -122,880 MHz | 1,000 MHz | 6.22066 GHz | -57.66 dBm | -41.54 dB | -1.54 dB
-122,880 MHz | -81,920 MHz | 1,000 MHz | 6.26241 GHz | -57.93 dBm | -41.81dB -1.89 dB
-81.920 MHz | -41.960 MHz | 1.000 MHz 6.30337 GHz | -58.04 dBm -41.92dB -13.98 dB
-41.960 MHz -40.960 MHz 1.000 MHz 6.34354 GHz | -53.15 dBm -37.03 dB -17.03 dB
40.960 MHz 41.960 MHz 1.000 MHz 6.42646 GHz | -53.75 dBm -37.63 dB -17.63 dB
41.960 MHz 81,920 MHz 1.000 MHz 6.46663 GHz | -57.86 dBm -41.74 dB -13.80 dB
81,920 MHz 122,880 MHz 1.000 MHz 6.50759 GHz | -57.84 dém -41.72 dB -1.80 dB
122,880 MHz 200.000 MHz 1.000 MHz 6.58413 GHz -57.44 dém -41.32 dB -1.32 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR222304-01G

11AX80MIMO_Antl_6465

Spectrum I |n§'
Ref Level 0.00 d8m Offset 16.32 d& Mode Sweep
Count 100/100
[[®1rm view
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Spectrum Emission Mask Standard: None
Peak Power -14.63 dBm RBW 1.000 MHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-200,000 MHz -123,360 MHz | 1,000 MHz | 6.34135 GHz | -58.13 dBm | -43.50dB | -3.50 dB
-123,360 MHz | -82.240 MHz | 1,000 MHz | 6.34193 GHz | -58.16 dBm | -43.53 dB | -3.61dB
-82.240 MHz | -42,120MHz | 1,000 MHz | 6.38305 GHz | -57.81 dBm | -43.18.dB | -15.24 dB
-42.120 MHz -41.120 MHz 1.000 MHz 6.42338 GHz | -53.07 dém -38.43 dB -18.43 dB
41,120 MHz 42.120 MHz 1.000 MHz 6.50662 GHz | -53.51 dBm -38.88 dB -18.88 dB
42,120 MHz 82.240 MHz 1.000 MHz 6.54695 GHz | -57.93 dém -43.30 dB -15.35 dB
82,240 MHz 123,360 MHz 1.000 MHz 6.58807 GHz | -57.74 dém -43.10 dB -3.19.dB
123.360 MHz 200.000 MHz 1.000 MHz 6.60142 GHz -57.64 dém -43.01 dB -3.01 dB
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Spectrum I |n§"
Ref Level 0.00 d8m Offset 16,30 dB Mode Sweep
Count 100/100
[[®1rm view
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| Spectrum Emission Mask Standard: None
Peak Power -15.71 dBm RBW 1.000 MHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-200,000 MHz -122,880 MHz | 1,000 MHz | 6.34009 GHz | -58.19 dBm | -42.48 dB -2.48 dB
-122,880 MHz | -81,920 MHz | 1,000 MHz | 6.34241 GHz | -58.24 dBm | -42.53dB -2.62 dB
-81.920 MHz | -41.960 MHz | 1.000 MHz 6.38337 GHz | -57.92 dBm | -42.21dB | -14.27 dB
-41.960 MHz -40.960 MHz 1.000 MHz 6.42354 GHz | -52.70 dBm -36.99 dB -16.99 dB
40.960 MHz 41.960 MHz 1.000 MHz 6.50646 GHz | -53.85 dBm -38.15 dB -18.15 dB
41.960 MHz 81,920 MHz 1.000 MHz 6.54663 GHz | -57.97 dém -42.26 dB -14.32 d8
81,920 MHz 122,880 MHz 1.000 MHz 6.58759 GHz | -57.72 dBm -42.01 dB -2.10 dB
122,880 MHz 200.000 MHz 1.000 MHz 6.59977 GHz -57.66 dBm -41.95 dB -1.95 dB
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FCC RF Test Report Report No. : FR222304-01G

SPORTON LAB.

11AX80MIMO_Antl_6545
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Spectrum I |n§'
Ref Level 0.00 d8m Offset 16.43 d& Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PARS
-10 dB
-20 di
-30 di
-40 d = oz E
so0d 2 il g
-60 dBm
-70d
-80 d
-90 d
CF 6.545 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.67 dBm RBW 1.000 MHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-200,000 MHz -122,880 MHz | 1,000 MHz | 6.41835 GHz | -57.66 dBm | -43.99 dB | -3.99 dB
-122,880 MHz | -81,920 MHz | 1,000 MHz | 6.42241 GHz | -57.70 dBm | -44.03 dB | -4.11 dB
-81.920 MHz | -41.960 MHz | 1,000 MHz | 6.46337 GHz | -57.66 dBm | -43.99 dB | -16.05 dB
-41.960 MHz -40.960 MHz 1.000 MHz 6.50354 GHz | -51.38 dBm -37.71d8 -17.71 d8
40.960 MHz 41.960 MHz 1.000 MHz 6.58646 GHz | -52.43 dBm -38.76 dB -18.76 dB
41.960 MHz 81.920 MHz 1.000 MHz 6.62663 GHz | -57.39 dém -43.72 dB -15.78 dB
81.920 MHz 122,880 MHz 1.000 MHz 6.66759 GHz | -57.65 dém -43.98 dB -4.06 dB
122,880 MHz 200.000 MHz 1.000 MHz 6.74471 GHz -57.33 dém -43.66 dB -3.66 dB
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Spectrum I |n§"
Ref Level 0.00 d8m Offset 16,38 dB Mode Sweep
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[[®1rm view
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Spectrum Emission Mask Standard: None
Peak Power -14.54 dBm RBW 1.000 MHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-200,000 MHz -122,400 MHz | 1,000 MHz | 6.42231 GHz | -57.79 dBm | -43.26 dB -3.26 dB
-122,400 MHz | -81.,600 MHz | 1,000 MHz | 6.42289 GHz | -57.80 dBm -43.26 dB | -3.34 dB
-81.600 MHz -41.800 MHz | 1.000 MHz 6.46369 GHz | -57.86 dBm | -43.32dB | -15.38 dB
-41.800 MHz -40.800 MHz 1.000 MHz 6.50370 GHz | -51.34 dBm -36.80 dB -16.80 dB
40.800 MHz 41.800 MHz 1.000 MHz 6.58630 GHz | -52.40 dBm -37.86 dB -17.86 dB
41.800 MHz 81.600 MHz 1.000 MHz 6.62631 GHz | -57.54 dBm -43.00 dB -15.06 dB
81,600 MHz 122,400 MHz 1.000 MHz 6.66711 GHz | -57.77 dém -43.23 dB -3.31de
122,400 MHz 200.000 MHz 1.000 MHz 6.74413 GHz -57.39 dém -42.86 dB -2.86 dB
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11AX80MIMO_Antl_6625

Spectrum I |n§'
Ref Level 0.00 d8m Offset 16,22 d& Mode Sweep
Count 100/100
[[®1rm view
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Spectrum Emission Mask Standard: None
Peak Power -11.72 dBm RBW 1.000 MHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-200,000 MHz -123,360 MHz | 1,000 MHz | 6.49554 GHz | -57.70 dBm | -45.98 dB | -5.98 dB
-123,360 MHz | -82.240 MHz | 1,000 MHz | 6.50193 GHz | -57.73 dBm | -46.01 dB | -6.10 dB
-82.240 MHz | -42,120MHz | 1,000 MHz | 6.54305 GHz | -57.29 dBm | -45.57 dB | -17.63 dB
-42.120 MHz -41.120 MHz 1.000 MHz 6.58338 GHz | -50.86 dBm -39.14 dB -19.14 dB
41,120 MHz 42.120 MHz 1.000 MHz 6.66662 GHz | -51.54 dBm -39.82 dB -19.82 dB
42,120 MHz 82.240 MHz 1.000 MHz 6.70695 GHz | -57.49 dém -45.77 dB -17.83 dB
82,240 MHz 123,360 MHz 1.000 MHz 6.74807 GHz | -57.38 dém -45.66 dB -5.75 dB
123.360 MHz 200.000 MHz 1.000 MHz 6.75271 GHz -57.29 dém -45.56 dB -5.56 dB
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Ref Level 0.00 d8m Offset 16,14 dB Mode Sweep
Count 100/100
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CF 6.625 GHz 691 pts Span 400.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -12.67 dBm RBW 1.000 MHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-200,000 MHz -122,640 MHz | 1,000 MHz | 6.42645 GHz | -57.84 dBm | -45.17 dB -5.17 dB
-122,640 MHz | -81.760 MHz | 1,000 MHz | 6.50265 GHz | -57.95 dBm | -45.29 dB -5.37 dB
-81.760 MHz | -41.880 MHz | 1.000 MHz 6.54353 GHz | -57.47 dBm | -44.81dB -16.86 dB
-41.880 MHz -40.880 MHz 1.000 MHz 6.58362 GHz | -50.20 dBm -37.53 dB -17.53 dB
40.880 MHz 41.880 MHz 1.000 MHz 6.66638 GHz | -51.57 dBm -38.91 dB -18.91 dB
41.880 MHz 81.760 MHz 1.000 MHz 6.70647 GHz | -57.55 dém -44.88 dB -16.94 dB
81,760 MHz 122,640 MHz 1.000 MHz 6.74735 GHz | -57.48 dBm -44.82 dB -4.90 d&
122,640 MHz 200.000 MHz 1.000 MHz 6.75898 GHz -57.41 dém -44.75 dB -4.75 dB
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11AX80MIMO_Antl_6705

Spectrum I |n§'
Ref Level 0.00 d8m Offset 16.62 d& Mode Sweep
Count 100/100
[[®1rm view
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Spectrum Emission Mask Standard: None
Peak Power -11.52 dBm RBW 1.000 MHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-200,000 MHz -123,120 MHz | 1,000 MHz | 6.57926 GHz | -57.09 dBm | -45.57 dB -5.57 dB
-123,120 MHz | -82,080 MHz | 1,000 MHz | 6.58217 GHz | -57.08 dBm | -45.56 dB | -5.65 dB
-82.080 MHz | -42.040 MHz | 1,000 MHz | 6.62321 GHz | -56.76 dBm | -45.23dB | -17.29 dB
-42.040 MHz -41.040 MHz 1.000 MHz 6.66346 GHz | -50.07 dém -38.54 dB -18.54 dB
41.040 MHz 42.040 MHz 1.000 MHz 6.74654 GHz | -51.05 dBém -39.52 dB -19.52 dB
42.040 MHz 82.080 MHz 1.000 MHz 6.78679 GHz | -56.76 dBm -45.23 dB -17.29 d8
82,080 MHz 123,120 MHz 1.000 MHz 6.82783 GHz | -57.18 dém -45.66 dB -5.74 dB
123,120 MHz 200.000 MHz 1.000 MHz 6.90413 GHz -56.70 dém -45.18 dB -5.18 dB
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Ref Level 0.00 d8m Offset 16.47 dB Mode Sweep
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| Spectrum Emission Mask Standard: None
Peak Power -12.54 dBm RBW 1.000 MHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-200,000 MHz -121,920 MHz | 1,000 MHz | 6.57813 GHz | -57.29 dBm | -44.75 dB | -4.75 dB
-121,920 MHz | -81,280 MHz | 1,000 MHz | 6.58337 GHz | -57.32 dBm | -44.78 dB | -4.87 dB
-81.280 MHz | -41.640 MHz | 1.000 MHz 6.62401 GHz | -57.05 dBm | -44.51dB -16.57 dB
-41.640 MHz -40.640 MHz 1.000 MHz 6.66386 GHz | -48.74 dBm -36.20 dB -16.20 dB
40.640 MHz 41.640 MHz 1.000 MHz 6.74614 GHz | -50.43 dBm -37.89 dB -17.89 dB
41.640 MHz 81,280 MHz 1.000 MHz 6.78599 GHz | -56.99 dBm -44.45 dB -16.51 dB
81,280 MHz 121,920 MHz 1.000 MHz 6.82663 GHz | -57.34 dBm -44.80 dB -4.88 dB
121,920 MHz 200.000 MHz 1.000 MHz 6.90063 GHz -56.83 dBm -44.29 dB -4.29 dB
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Report No. : FR222304-01G

11AX80MIMO_Ant1_6865

Spectrum I |n§'
Ref Level 0.00 d8m Offset 16.53 d& Mode Sweep
Count 100/100
[[®1rm view
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CF 6.865 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.50 dBm RBW 1.000 MHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-200,000 MHz -123,120 MHz | 1,000 MHz | 6.74042 GHz | -56.94 dBm -45.44 dB -5.44 dB
-123,120 MHz | -82,080 MHz | 1,000 MHz | 6.74217 GHz | -56.91 dBm | -45.41dB -5.50 dB
-82.080 MHz | -42.040 MHz | 1,000 MHz | 6.78321 GHz | -56.52 dBm | -45.02.dB | -17.08 dB
-42.040 MHz -41.040 MHz 1.000 MHz 6.82346 GHz | -49.87 dBm -38.37 dB -18.37 dB
41.040 MHz 42.040 MHz 1.000 MHz 6.90654 GHz | -50.63 dBm -39.13 dB -19.13 dB
42.040 MHz 82.080 MHz 1.000 MHz 6.94679 GHz | -56.62 dém -45.12 dB -17.18 dB
82,080 MHz 123,120 MHz 1.000 MHz 6.98783 GHz | -56.88 dém -45.38 dB -5.47 dB
123,120 MHz 200.000 MHz 1.000 MHz 7.02044 GHz -58.67 dém -47.17 dB -7.17 dB
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Ref Level 0.00 d8m Offset 16.42 dB Mode Sweep
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| Spectrum Emission Mask Standard: None
Peak Power -13.31 dBm RBW 1.000 MHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-200,000 MHz -122,640 MHz | 1,000 MHz | 6.73742 GHz | -57.20 dBm | -43.88 dB -3.88 dB
-122,640 MHz | -81.760 MHz | 1,000 MHz | 6.74265 GHz | -57.21 dBm | -43.90dB -3.98 dB
-81.760 MHz | -41.880 MHz | 1.000 MHz 6.78353 GHz | -56.96 dBm -43.65dB -15.70 dB
-41.880 MHz -40.880 MHz 1.000 MHz 6.82362 GHz | -50.80 dBm -37.49 dB -17.49 dB
40.880 MHz 41.880 MHz 1.000 MHz 6.90638 GHz | -51.77 dBm -38.46 dB -18.46 dB
41.880 MHz 81.760 MHz 1.000 MHz 6.94647 GHz | -56.78 dBm -43.46 dB -15.52 dB
81,760 MHz 122,640 MHz 1.000 MHz 6.98735 GHz | -57.07 dém -43.76 dB -3.84dB
122,640 MHz 200.000 MHz 1.000 MHz 7.03155 GHz -58.84 dBm -45.52 dB -5.53 dB
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11AX80MIMO_Ant1_6945

Ref Level 0.00 d8m Offset 16.53 d& Mode Sweep
Count 100/100
[[®1rm view
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CF 6.945 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.71 dBm RBW 1.000 MHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-200,000 MHz -123,840 MHz | 1,000 MHz | 6.77262 GHz | -56.75 dBm -45.05 dB -5.05 dB
-123,840 MHz | -82.560 MHz | 1,000 MHz | 6.82145 GHz | -56.90 dBm | -45.19.dB -5.27 dB
-82.560 MHz | -42.280 MHz | 1.000 MHz | 6.86273 GHz | -56.39 dBm | -44.69dB | -16.75dB
-42.280 MHz -41.280 MHz 1.000 MHz 6.90322 GHz | -50.42 dBm -38.72 dB -18.72 dB
41.280 MHz 42.280 MHz 1.000 MHz 6.98678 GHz | -52.06 dBm -40.36 dB -20.36 dB
42,280 MHz 82.560 MHz 1.000 MHz 7.02727 GHz | -58.36 dém -46.65 dB -18.71 dB
82.560 MHz 123,840 MHz 1.000 MHz 7.06855 GHz | -58.74 dém -47.04 dB -7.12 dB
123.840 MHz 200.000 MHz 1.000 MHz 7.06971 GHz -58.73 dém -47.02 dB -7.02 dB
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Spectrum I |n§"
Ref Level 0.00 d8m Offset 16.45 dB Mode Sweep
Count 100/100
[[®1rm view
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CF 6.945 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.89 dBm RBW 1.000 MHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-200,000 MHz -122,160 MHz | 1,000 MHz | 6.77898 GHz | -56.98 dBm | -44.09 dB -4.09 dB
-122,160 MHz | -81,440 MHz | 1,000 MHz | 6.82313 GHz | -57.19 dBm | -44.30 dB -4.39 dB
-81.440 MHz | -41.720 MHz | 1.000 MHz 6.86385 GHz | -56.83 dBm | -43.95dB | -16.01 dB
-41.720 MHz -40.720 MHz 1.000 MHz 6.90378 GHz | -49.13 dBm -36.24 dB -16.24 dB
40.720 MHz 41.720 MHz 1.000 MHz 6.98622 GHz | -51.22 dBm -38.33 dB -18.33 dB
41.720 MHz 81,440 MHz 1.000 MHz 7.02615 GHz | -58.54 dBm -45.65 dB -17.71 dB
81,440 MHz 122,160 MHz 1.000 MHz 7.06687 GHz | -58.93 dBm -46.04 dB -6.13dB
122,160 MHz 200.000 MHz 1.000 MHz 7.07210 GHz -58.90 dBm -46.02 dB -5.02 dB
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11AX80MIMO_Ant1_7025

Spectrum I |n§'
Ref Level 0.00 d8m Offset 16.61 d& Mode Sweep
Count 100/100
[[®1rm view
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CF 7.025 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.92 dBm RBW 1.000 MHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-200,000 MHz -122,640 MHz | 1,000 MHz | 6.90149 GHz | -56.33 dBm | -44.41 dB | -4.41 dB
-122,640 MHz | -81.760 MHz | 1,000 MHz | 6.90265 GHz | -56.37 dBm | -44.45 dB | -4.54 dB
-81.760 MHz | 41,880 MHz 1,000 MHz | 6.94353 GHz | -56.14 dBm | -44.22.dB | -16.28 dB
-41.880 MHz -40.880 MHz 1.000 MHz 6.98362 GHz | -48.77 dBm -36.85 dB -16.85 dB
40.880 MHz 41.880 MHz 1.000 MHz 7.06638 GHz | -50.56 dBm -38.64 dB -18.64 dB
41.880 MHz 81.760 MHz 1.000 MHz 7.10647 GHz | -58.59 dém -46.67 dB -18.73 dB
81.760 MHz 122,640 MHz 1.000 MHz 7.14735 GHz | -59.06 dém -47.14 dB -7.23 dB
122,640 MHz 200.000 MHz 1.000 MHz 7.14968 GHz -59.06 dém -47.14 dB -7.14 dB
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Spectrum I |n§"
Ref Level 0.00 d8m Offset 16,52 dB Mode Sweep
Count 100/100
[[®1rm view
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CF 7.025 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.91 dBm RBW 1.000 MHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-200,000 MHz -122,160 MHz | 1,000 MHz | 6.90081 GHz | -56.53 dBm | -43.62 dB -3.62 dB
-122,160 MHz | -81,440 MHz | 1,000 MHz | 6.90313 GHz | -56.52 dBm | -43.61dB -3.70 dB
-81.440 MHz | -41.720 MHz | 1.000 MHz 6.94385 GHz | -56.43 dBm -43.52dB -15.58 dB
-41.720 MHz -40.720 MHz 1.000 MHz 6.98378 GHz | -48.85 dBm -35.94 dB -15.94 dB
40.720 MHz 41.720 MHz 1.000 MHz 7.06622 GHz | -51.16 dBm -38.25 dB -18.25 dB
41.720 MHz 81,440 MHz 1.000 MHz 7.10615 GHz | -58.84 dBm -45.93 dB -17.99 d8
81,440 MHz 122,160 MHz 1.000 MHz 7.14687 GHz | -59.23 dém -46.32 dB -6.41de
122,160 MHz 200.000 MHz 1.000 MHz 7.14861 GHz -59.24 dBm -46.33 dB -5.33 dB
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SPORTON LAB.

11AX160MIMO_Antl_6025

Spectrum I I‘.I:VI:I
Ref Level 0.00 d8m Offset 16.06 d& Mode Sweep
Count 100/100
[[®1rm view
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Spectrum Emission Mask Standard: None
Peak Power -9.97 dBm RBW 2.000 MHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-400,000 MHz -249,120 MHz | 2,000 MHz 5.77530 GHz | -55.28 dBm | -45.31dB | -5.31dB
-249.120 MHz = -166.080 MHz 2,000 MHz | 5.77646 GHz | -55.30 dBm | -45.33 dB | -5.41 dB
-166.080 MHz | -84.040 MHz _ 2.000 MHz | 5.85951 GHz | -53.77 dBm | -43.80 dB | -15.86 dB
-84.040 MHz -83.040 MHz 2.000 MHz 5.94146 GHz | -48.98 dBm -39.01 dB -19.01 dB
83.040 MHz 84.040 MHz 2.000 MHz 6.10854 GHz | -49.75 dBm -39.78 dB -19.78 dB
84,040 MHz 166,080 MHz 2,000 MHz 6.19049 GHz | -54.83 dém -44.86 dB -16.91 dB
166.080 MHz 249,120 MHz 2.000 MHz 6.27354 GHz | -55.62 dém -45.65 dB -5.73 dB
249,120 MHz 400.000 MHz 2.000 MHz 6.42326 GHz -55.55 dém -45.58 dB -5.58 dB
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Ref Level 0.00 d8m Offset 15,95 dB Mode Sweep
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| Spectrum Emission Mask Standard: None
Peak Power -11.03 dBm RBW 2.000 MHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-400,000 MHz -248,160 MHz | 2,000 MHz 5.77626 GHz | -55.44 dBm | -44.42 dB -4.42 dB
-248,160 MHz = -165,440 MHz | 2,000 MHz | 5.77742 GHz | -55.44 dBm | -44.41dB -4.50 dB
-165.440 MHz | -83.720 MHz | 2.000 MHz 5.86014 GHz | -54.19 dBm -43.16 dB -15.22 dB
-83.720 MHz -82.720 MHz 2.000 MHz 5.94178 GHz | -49.77 dBm -38.74 dB -18.74 dB
82,720 MHz 83.720 MHz 2.000 MHz 6.10822 GHz | -50.23 dBm -39.20 dB -19.20 dB
83.720 MHz 165.440 MHz 2,000 MHz 6.18986 GHz | -55.16 dBm -44.14 dB -16.19 dB
165.440 MHz 248.160 MHz 2.000 MHz 6.27258 GHz | -55.76 dBm -44.73 dB -4.81de
248.160 MHz 400.000 MHz 2.000 MHz 6.41863 GHz -55.62 dBm -44.59 dB -4.59 dB
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SPORTON LAB.

11AX160MIMO_Antl_6185

Spectrum I |n§'
Ref Level 0.00 d8m Offset 16.40 d& Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -10.43 dBm RBW 2.000 MHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-400,000 MHz -249,600 MHz | 2,000 MHz 5.87652 GHz | -53.87 dBm | -43.44 dB | -3.44 dB
-249.600 MHz = -166.400 MHz 2.000 MHz | 5.93599 GHz | -54.48 dBm | -44.04 dB -4.13 dB
-166.400 MHz | -84.200 MHz _ 2.000 MHz | 6.01918 GHz | -53.84 dBm | -43.41dB | -15.47 dB
-84.200 MHz -83.200 MHz 2.000 MHz 6.10130 GHz | -49.24 dBm -38.81 dB -18.81 dB
83.200 MHz 84.200 MHz 2.000 MHz 6.26870 GHz | -49.57 dBm -39.13 dB -19.13 dB
84,200 MHz 166,400 MHz 2,000 MHz 6.35082 GHz | -54.23 dém -43.79 dB -15.85 dB
166,400 MHz 248.600 MHz 2.000 MHz 6.43401 GHz | -55.08 dém -44.65 dB -4.73 dB
249.600 MHz 400.000 MHz 2.000 MHz 6.57975 GHz -55.00 dém -44.57 dB -4.57 dB
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Ref Level 0.00 d8m Offset 16,37 dB Mode Sweep
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| Spectrum Emission Mask Standard: None
Peak Power -11.57 dBm RBW 2.000 MHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-400,000 MHz -248,640 MHz | 2,000 MHz 5.87407 GHz | -54.01 dBm -42.44 dB | -2.44 dB
-248,640 MHz | -165.760 MHz | 2,000 MHz | 5.93694 GHz | -54.72 dBm | -43.16 dB -3.24 dB
-165.760 MHz | -83.880 MHz | 2,000 MHz 6.01982 GHz | -54.06 dBm -42.50dB -14.55 dB
-83.880 MHz -82.880 MHz 2.000 MHz 6.10162 GHz | -49.34 dBm -37.77 d8 -17.77 d8
82,880 MHz 83.880 MHz 2.000 MHz 6.26838 GHz | -50.08 dBm -38.51 dB -18.51 dB
83,880 MHz 165.760 MHz 2,000 MHz 6.35018 GHz | -54.62 dBm -43.06 dB -15.12 dB
165.760 MHz 248.640 MHz 2.000 MHz 6.43306 GHz | -55.19 dém -43.62 dB -3.71de
248.640 MHz 400.000 MHz 2.000 MHz 6.57976 GHz -55.05 dém -43.49 dB -3.49 dB
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SPORTON LAB.
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Spectrum I |n§'
Ref Level 0.00 d8m Offset 16.28 d& Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -10.29 dBm RBW 2.000 MHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-400,000 MHz -247.680 MHz | 2,000 MHz 6.05023 GHz | -54.37 dBm | -44.08 dB | -4.08 dB
-247,680 MHz = -165,120 MHz | 2.000 MHz | 6.09790 GHz | -55.23 dBm | -44.94 dB | -5.03 dB
-165.120 MHz | -83.560 MHz | 2.000 MHz | 6.18046 GHz | -54.86 dBm | -44.57 dB | -16.63 dB
-83.560 MHz -82.560 MHz 2.000 MHz 6.26194 GHz | -48.66 dBm -38.36 dB -18.36 dB
82,560 MHz 83.560 MHz 2.000 MHz 6.42806 GHz | -49.10 dBm -38.81 dB -18.81 dB
83.560 MHz 165,120 MHz 2,000 MHz 6.50954 GHz | -54.82 dém -44.53 dB -16.58 dB
165.120 MHz 247.680 MHz 2.000 MHz 6.59210 GHz | -55.02 dém -44.72 dB -4.81dB
247.680 MHz 400.000 MHz 2.000 MHz 6.74209 GHz -54.92 dém -44.63 dB -4.63 dB
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Spectrum I |n§"
Ref Level 0.00 d8m Offset 16,23 dB Mode Sweep
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CF 6.345 GHz 691 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.40 dBm RBW 2.000 MHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-400,000 MHz -248,640 MHz | 2,000 MHz 6.05037 GHz | -54.41 dBm | -43.01dB -3.01dB
-248,640 MHz | -165.760 MHz | 2,000 MHz | 6.09694 GHz | -55.33 dBm | -43.93dB -4.01 dB
-165.760 MHz | -83.880 MHz | 2.000 MHz 6.17982 GHz | -54.96 dBm -43.55dB -15.61 dB
-83.880 MHz -82.880 MHz 2.000 MHz 6.26162 GHz | -50.45 dBm -39.05 dB -19.05 dB
82,880 MHz 83.880 MHz 2.000 MHz 6.42838 GHz | -50.18 dBm -38.77 dB -18.77 dB
83,880 MHz 165.760 MHz 2,000 MHz 6.51018 GHz | -54.99 dBm -43.58 dB -15.64 dB
165.760 MHz 248.640 MHz 2.000 MHz 6.59306 GHz | -55.09 dém -43.68 dB -3.77 dB
248.640 MHz 400.000 MHz 2.000 MHz 6.74442 GHz -54.98 dBm -43.58 dB -3.58 dB
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SPORTON LAB.

11AX160MIMO_Antl_6505

Spectrum I |n§'
Ref Level 0.00 d8m Offset 16,29 d& Mode Sweep
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CF 6.505 GHz 691 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.44 dBm RBW 2.000 MHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-400,000 MHz -249,120 MHz | 2,000 MHz 6.22048 GHz | -55.08 dBm | -44.64 dB | -4.64 dB
-249,120 MHz | -166.080 MHz | 2,000 MHz | 6.25646 GHz | -55.26 dBm | -44.82 dB | -4.91 dB
-166.080 MHz | -84.040 MHz _ 2.000 MHz | 6.33951 GHz | -54.63 dBm | -44.19 dB | -16.25 dB
-84.040 MHz -83.040 MHz 2.000 MHz 6.42146 GHz | -49.35 dBm -38.91 dB -18.91 dB
83.040 MHz 84.040 MHz 2.000 MHz 6.58854 GHz | -50.53 dBm -40.09 dB -20.09 dB
84,040 MHz 166,080 MHz 2,000 MHz 6.67049 GHz | -54.73 dém -44.29 dB -16.34 dB
166.080 MHz 249,120 MHz 2.000 MHz 6.75354 GHz | -54.71 dém -44.27 dB -4.36 dB
249,120 MHz 400.000 MHz 2.000 MHz 6.90326 GHz -54.49 dém -44.05 dB -4.05 dB
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Ref Level 0.00 d8m Offset 16.26 dB Mode Sweep
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CF 6.505 GHz 691 pts Span 800.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -11.98 dBm RBW 2.000 MHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-400,000 MHz -248,640 MHz | 2,000 MHz 6.22201 GHz | -55.21 dBm | -43.22 dB -3.22 dB
-248,640 MHz | -165.760 MHz | 2,000 MHz | 6.25694 GHz | -55.42 dBm | -43.44 dB -3.52 dB
-165.760 MHz | -83.880 MHz | 2.000 MHz 6.33982 GHz | -54.78 dBm -42.80 dB -14.85 dB
-83.880 MHz -82.880 MHz 2.000 MHz 6.42162 GHz | -49.34 dBm -37.36 dB -17.36 dB
82,880 MHz 83.880 MHz 2.000 MHz 6.58838 GHz | -50.67 dBm -38.69 dB -18.69 dB
83,880 MHz 165.760 MHz 2,000 MHz 6.67018 GHz | -54.87 dBm -42.89 dB -14.95 dB
165.760 MHz 248.640 MHz 2.000 MHz 6.75306 GHz | -54.78 dBm -42.80 dB -2.89 dB
248.640 MHz 400.000 MHz 2.000 MHz 6.90092 GHz -54.51 dBm -42.53 dB -2.53 dB
) ([
L J J
1 27.MAR.2
Sporton International Inc. (Kunshan) Page Number 1 A2-174 of A254

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AGOZ-L31W



FCC RF Test Report

SPORTON LAB.

Report No. : FR222304-01G

11AX160MIMO_Antl_6665

Spectrum I
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Offset 16,48 d&

Mode Sweep
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[[®1rm view
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CF 6.665 GHz

691 pts

Span 800.0 MHz

Spectrum Emission Mask

| Peak Power -10.28 dBm

Standard: None

RBW 2.000 MHz

Power Abs Power Rel Alimit

Rangelow | RangeUp | RBW | Frequency |
-400,000 MHz -247,680 MHz | 2.000 MHz 6.41674 GHz | -54.82 dBm -44.55 dB
-247,680 MHz = -165,120 MHz | 2.000 MHz | 6.41790 GHz | -54.85 dBm | -44.57 dB
-165.120 MHz | -83.560 MHz | 2.000 MHz | 6.50046 GHz | 54.46 dBm | -44.18.dB
-83.560 MHz -82.560 MHz 2.000 MHz 6.58194 GHz | -48.42 dBm -38.14 dB
82.560 MHz 83.560 MHz 2.000 MHz 6.74806 GHz | -49.13 dBm -38.85 dB
83.560 MHz 165.120 MHz 2,000 MHz 6.82954 GHz | -54.42 dBm -44.14 dB
165.120 MHz 247.680 MHz 2.000 MHz 6.91210 GHz | -54.16 dBm -43.89 dB
247,680 MHz 400.000 MHz 2.000 MHz 6.91559 GHz -54.14 dBm -43.86 dB
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Ref Level 0.00 d8m Offset 16,38 dB Mode Sweep
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CF 6.665 GHz 691 pts Span 800.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -11.02 dBm RBW 2.000 MHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-400,000 MHz -247.200 MHz | 2,000 MHz 6.41605 GHz | -54.97 dBm | -43.95dB -3.95 dB
-247,200 MHz | -164.800 MHz | 2,000 MHz | 6.41838 GHz | -55.02 dBm | -44.00 dB -4.08 dB
-164.800 MHz | -83.400 MHz | 2.000 MHz 6.50078 GHz | -54.55 dBm | -43.53dB -15.59 dB
-83.400 MHz -82.400 MHz 2.000 MHz 6.58210 GHz | -48.18 dBm -37.17 d8 -17.17 d8
82,400 MHz 83.400 MHz 2.000 MHz 6.74790 GHz | -49.18 dBm -38.17 dB -18.17 dB
83,400 MHz 164.800 MHz 2,000 MHz 6.82922 GHz | -54.47 dBm -43.46 dB -15.52 dB
164.800 MHz 247.200 MHz 2.000 MHz 6.91162 GHz | -54.29 dém -43.27 dB -3.36 dB
247.200 MHz 400.000 MHz 2.000 MHz 6.91978 GHz -54.26 dBm -43.24 dB -3.24 dB
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11AX160MIMO_Antl_6825

Spectrum I |n§'
Ref Level 0.00 d8m Offset 16.57 d& Mode Sweep
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CF 6.825 GHz 691 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.50 dBm RBW 2.000 MHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-400,000 MHz -249,600 MHz | 2,000 MHz 6.57482 GHz | -54.41 dBm | -43.91dB | -3.91dB
-249.600 MHz = -166.400 MHz 2.000 MHz | 6.57599 GHz | -54.49 dBm | -43.99 dB | -4.08 dB
-166.400 MHz | -84.200 MHz _ 2.000 MHz | 6.65918 GHz | -54.06 dBm | -43.56 dB | -15.62 dB
-84.200 MHz -83.200 MHz 2.000 MHz 6.74130 GHz | -49.27 dBm -38.78 dB -18.78 dB
83.200 MHz 84.200 MHz 2.000 MHz 6.90870 GHz | -50.33 dBm -39.83 dB -19.83 dB
84,200 MHz 166,400 MHz 2,000 MHz 6.99082 GHz | -54.07 dém -43.57 dB -15.63 dB
166,400 MHz 248.600 MHz 2.000 MHz 7.07401 GHz | -56.24 dém -45.74 dB -5.82 dB
249.600 MHz 400.000 MHz 2.000 MHz 7.07518 GHz -56.21 dém -45.71 dB -5.71 dB
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-400,000 MHz -249,120 MHz | 2,000 MHz 6.57066 GHz | -54.66 dBm | -43.27 dB | -3.27 dB
-249.120 MHz | -166.080 MHz | 2,000 MHz | 6.57646 GHz | -54.68 dBm -43.29 dB | -3.37 dB
-166.080 MHz | -84.040 MHz | 2.000 MHz 6.65951 GHz | -54.40 dBm -43.00dB -15.06 dB
-84.040 MHz -83.040 MHz 2.000 MHz 6.74146 GHz | -49.76 dBm -38.36 dB -18.36 dB
83.040 MHz 84.040 MHz 2.000 MHz 6.90854 GHz | -50.58 dBm -39.18 dB -19.18 dB
84.040 MHz 166.080 MHz 2,000 MHz 6.99049 GHz | -54.24 dBm -42.84 dB -14.90 dB
166.080 MHz 249.120 MHz 2.000 MHz 7.07354 GHz | -56.37 dBm -44.97 dB -5.06 dB
249,120 MHz 400.000 MHz 2.000 MHz 7.07586 GHz -56.35 dBm -44.95 dB -4.95 dB
) (I
L JL

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AGOZ-L31W

Page Number . A2-176 of A254



SPORTON LAB.

FCC RF Test Report

Report No. : FR222304-01G

11AX160MIMO_Antl_6985

Spectrum I |n§'
Ref Level 0.00 d8m Offset 16,72 d& Mode Sweep
Count 100/100
[[®1rm view
Limit ¢heck PABS
-10 dB
-20 di
-30 di
,/ S
| — —|
40d —
56-dBm i
L‘
=60 d
-70d
-80 d
-90 d
CF 6.985 GHz 691 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.17 dBm RBW 2.000 MHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-400,000 MHz -249,600 MHz | 2,000 MHz 6.73365 GHz | -54.12 dBm | -43.95dB | -3.95 dB
-249.600 MHz = -166.400 MHz 2,000 MHz | 6.73599 GHz | -54.11 dBm | -43.94 dB | -4.03 dB
-166.400 MHz | -84.200 MHz _ 2.000 MHz | 6.81918 GHz | -53.46 dBm | -43.30 dB | -15.35 dB
-84.200 MHz -83.200 MHz 2.000 MHz 6.90130 GHz | -48.01 dBm -37.84 dB -17.84 dB
83.200 MHz 84.200 MHz 2.000 MHz 7.06870 GHz | -50.48 dBm -40.32 dB -20.32 dB
84,200 MHz 166,400 MHz 2,000 MHz 7.15082 GHz | -55.82 dém -45.65 dB -17.71d8
166,400 MHz 248.600 MHz 2.000 MHz 7.23401 GHz | -56.72 dém -46.55 dB -6.64 dB
249.600 MHz 400.000 MHz 2.000 MHz 7.38325 GHz -56.12 dém -45.95 dB -5.95 dB
) [
( U J

11AX160MIMO_Ant2_6985

Spectrum I

=)

Ref Level 0.00 d8Bm Offset 16.64 dB

Count 100/100

Mode Sweep

[[®1rm view

Limit Gheck

-10 dBARSH

-20 dBr

=30 der

-40 dBrr

50.dl =

-60 d

-70d

-80 d

-90 dBm

CF 6.985 GHz

691 pts

Span 800.0 MHz

| Spectrum Emission Mask
Peak Power -11.22 dBm

Standard: None
RBW 2.000 MHz

I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-400,000 MHz -248,640 MHz 2.000 MHz 6.73461 GHz | -54.33 dBm -43.11d8B | -3.11 dB
-248,640 MHz = -165.760 MHz | 2.000 MHz | 6.73694 GHz | -54.31 dBm -43.09 dB | -3.18 dB
-165.760 MHz | -83.880 MHz | 2.000 MHz 6.81982 GHz | -53.95 dBm -42.72.dB | -14.78 dB

-83.880 MHz -82.880 MHz 2.000 MHz 6.90162 GHz | -48.66 dBm -37.44 dB -17.44 dB
82,880 MHz 83.880 MHz 2.000 MHz 7.06838 GHz | -50.82 dBm -39.59 dB -19.59 dB
83,880 MHz 165.760 MHz 2,000 MHz 7.15018 GHz | -56.08 dBm -44.86 dB -16.92 dB

165.760 MHz 248.640 MHz 2.000 MHz 7.23306 GHz | -56.79 dém -45.57 dB -5.65 dB

248.640 MHz 400.000 MHz 2.000 MHz 7.38442 GHz -56.17 dBm -44.95 dB -4.95 dB

) ) (L
L Il

: 27.MAR.2

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AGOZ-L31W

Page Number 1 A2-177 of A254



SPORTON LAB.

FCC RF Test Report

Report No. : FR222304-01G

<llax_Partial RU>

Maximum power spectral density

Test Result
Jﬁﬁte Antenna Fr?&%ezr;cy SFizzue Ianjléx [dgnew/snljll:z] 86;8 (E'Bmﬂﬁ% 5?@53&5 Vel
26Tone RUO 114.10 6.10 -8.00 <100 | PASS
Antl 5955 52Tone RU37 [13.45 6.10 735 <100 | PASS
106Tone RU53 -13.56 6.10 7.46 <100 | PASS
26Tone RUO -14.88 6.70 8.18 <100 | PASS
Ant2 5955 52Tone RU37 15.81 6.70 911 <100 | PASS
106Tone RUS3 115.63 6.70 8.93 <100 | PASS
26Tone RUO -11.46 9.42 2.05 <100 | PASS
total 5955 52Tone RU37 -11.46 9.42 2.05 <100 | PASS
106Tone RUS3 -11.46 9.42 -2.05 <100 | PASS
26Tone RU4 1352 6.10 742 <100 | PASS
Antl 6175 52Tone 52RU39 13.24 6.10 7.14 <100 | PASS
106Tone RU53 1373 6.10 763 <100 | PASS
26Tone RU4 15.82 6.70 912 <100 | PASS
Ant2 6175 52Tone 52RU39 116.16 6.70 -9.46 <100 | PASS
106Tone RU53 115.82 6.70 9.12 <100 | PASS
26Tone RU4 1151 9.42 -2.09 <100 | PASS
total 6175 52Tone 52RU39 11.45 9.42 2.03 <100 | PASS
106Tone RUS3 11.64 9.42 222 <100 | PASS
26Tone RUS 14.44 6.10 834 <100 | PASS
Antl 6415 52Tone RUA40 -13.46 6.10 736 <100 | PASS
106Tone RUS54 1351 6.10 7.41 <100 | PASS
26Tone RUS 114,55 6.70 785 <100 | PASS
Ant2 6415 52Tone RUA40 115.70 6.70 -9.00 <100 | PASS
106Tone RUS54 15.67 6.70 8.97 <100 | PASS
26Tone RUS -11.48 9.42 2,07 <100 | PASS
total 6415 52Tone RU40 11.43 9.42 2.01 <100 | PASS
106Tone RUS54 -11.45 9.42 2.03 <100 | PASS
26Tone RUO 1377 4.70 9.07 <100 | PASS
Antl 6435 52Tone RU37 1357 4.70 8.87 <100 | PASS
106Tone RUS3 114.03 4.70 933 <100 | PASS
26Tone RUO -14.55 5.90 8.65 <100 | PASS
Ant2 6435 52Tone RU37 -14.88 5.90 8.98 <100 | PASS
106Tone RUS3 14.67 5.90 877 <100 | PASS
total 6435 26Tone RUO 1113 8.33 -2.80 <100 | PASS
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52Tone RU37 -11.17 8.33 -2.83 <-1.00 PASS
106Tone RUS53 -11.33 8.33 -3.00 <-1.00 PASS
26Tone RU4 -14.57 4.70 -9.87 <-1.00 PASS
Antl 6475 52Tone RU39 -14.59 4.70 -9.89 <-1.00 PASS
106Tone RU54 -14.50 4.70 -9.80 <-1.00 PASS
26Tone RU4 -14.21 5.90 -8.31 <-1.00 PASS
Ant2 6475 52Tone RU39 -13.91 5.90 -8.01 <-1.00 PASS
106Tone RU54 -14.12 5.90 -8.22 <-1.00 PASS
26Tone RU4 -11.38 8.33 -3.04 <-1.00 PASS
total 6475 52Tone RU39 -11.23 8.33 -2.90 <-1.00 PASS
106Tone RU54 -11.30 8.33 -2.96 <-1.00 PASS
26Tone RU8 -13.60 4.70 -8.90 <-1.00 PASS
Antl 6515 52Tone RU40 -12.76 4.70 -8.06 <-1.00 PASS
106Tone RU54 -13.14 4.70 -8.44 <-1.00 PASS
26Tone RU8 -14.64 5.90 -8.74 <-1.00 PASS
Ant2 6515 52Tone RU40 -15.52 5.90 -9.62 <-1.00 PASS
106Tone RU54 -15.30 5.90 -9.40 <-1.00 PASS
26Tone RU8 -11.08 8.33 -2.75 <-1.00 PASS
total 6515 52Tone RU40 -10.91 8.33 -2.58 <-1.00 PASS
106Tone RU54 -11.08 8.33 -2.75 <-1.00 PASS
26Tone RUO -14.20 4.80 -9.40 <-1.00 PASS
Antl 6535 52Tone RU37 -13.35 4.80 -8.55 <-1.00 PASS
106Tone RU53 -13.57 4.80 -8.77 <-1.00 PASS
26Tone RUO -13.99 6.10 -7.89 <-1.00 PASS
Ant2 6535 52Tone RU37 -14.77 6.10 -8.67 <-1.00 PASS
106Tone RU53 -13.43 6.10 -7.33 <-1.00 PASS
26Tone RUO -11.08 8.48 -2.60 <-1.00 PASS
total 6535 52Tone RU37 -10.99 8.48 -2.51 <-1.00 PASS
106Tone RUS53 -10.49 8.48 -2.00 <-1.00 PASS
26Tone RU4 -14.15 4.80 -9.35 <-1.00 PASS
Antl 6695 52Tone RU38 -14.62 4.80 -9.82 <-1.00 PASS
106Tone RUS53 -13.47 4.80 -8.67 <-1.00 PASS
26Tone RU4 -13.86 6.10 -7.76 <-1.00 PASS
Ant2 6695 52Tone RU38 -13.70 6.10 -7.60 =-1.00 PASS
106Tone RU53 -14.37 6.10 -8.27 =-1.00 PASS
26Tone RU4 -10.99 8.48 -2.51 <-1.00 PASS
total 6695 52Tone RU38 -11.13 8.48 -2.64 <-1.00 PASS
106Tone RU53 -10.89 8.48 -2.40 =-1.00 PASS
26Tone RU8 -14.31 4.80 -9.51 =-1.00 PASS
Antl 6875 52Tone RU40 -14.60 4.80 -9.80 <-1.00 PASS
106Tone RUS54 -13.89 4.80 -9.09 <-1.00 PASS
Ant2 6875 26Tone RU8 -13.53 6.10 -7.43 =-1.00 PASS
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52Tone RU40 -13.76 6.10 -7.66 <-1.00 PASS
106Tone RUS54 -14.41 6.10 -8.31 <-1.00 PASS
26Tone RU8 -10.89 8.48 -2.41 <-1.00 PASS
total 6875 52Tone RU40 -11.15 8.48 -2.66 <-1.00 PASS
106Tone RU54 -11.13 8.48 -2.65 <-1.00 PASS
26Tone RUO -12.66 4.90 -7.76 <-1.00 PASS
Antl 6895 52Tone RU37 -12.79 4.90 -7.89 <-1.00 PASS
106Tone RU53 -13.78 4.90 -8.88 <-1.00 PASS
26Tone RUO -13.61 5.30 -8.31 <-1.00 PASS
Ant2 6895 52Tone RU37 -13.61 5.30 -8.31 <-1.00 PASS
106Tone RU53 -13.51 5.30 -8.21 <-1.00 PASS
26Tone RUO -10.10 8.11 -1.99 <-1.00 PASS
total 6895 52Tone RU37 -10.17 8.11 -2.06 <-1.00 PASS
106Tone RU53 -10.63 8.11 -2.52 <-1.00 PASS
26Tone RU4 -12.67 4.90 -7.77 <-1.00 PASS
Antl 6995 52Tone RU38 -12.54 4.90 -7.64 <-1.00 PASS
106Tone RU53 -13.09 4.90 -8.19 <-1.00 PASS
26Tone RU4 -13.93 5.30 -8.63 <-1.00 PASS
Ant2 6995 52Tone RU38 -13.81 5.30 -8.51 <-1.00 PASS
106Tone RU53 -13.88 5.30 -8.58 <-1.00 PASS
26Tone RU4 -10.24 8.11 -2.13 <-1.00 PASS
total 6995 52Tone RU38 -10.12 8.11 -2.01 <-1.00 PASS
106Tone RU53 -10.46 8.11 -2.34 <-1.00 PASS
26Tone RUS8 -12.58 4.90 -7.68 <-1.00 PASS
Antl 7095 52Tone RU40 -13.03 4.90 -8.13 <-1.00 PASS
106Tone RU54 -12.76 4.90 -7.86 <-1.00 PASS
26Tone RU8 -14.04 5.30 -8.74 <-1.00 PASS
Ant2 7095 52Tone RU40 -13.59 5.30 -8.29 <-1.00 PASS
106Tone RUS54 -13.71 5.30 -8.41 <-1.00 PASS
26Tone RU8 -10.24 8.11 -2.13 <-1.00 PASS
total 7095 52Tone RU40 -10.29 8.11 -2.18 <-1.00 PASS
106Tone RU54 -10.20 8.11 -2.09 <-1.00 PASS
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